SiRUBA’

ERESHER T % FS AN D 0 0 7

INDUSTRIAL SEWING MACHINE

{4 @ PARTS LiST




CONTENTS B R
MISCELLANEQUS COVERS(1) WAL 44(1) . 1
MISCELLANEOQUS COVERS(2) WAL (2) "2
MISCELLANEOUS THREADEYELETS A 3
MISCELLANEQUS BUSHINGS Mk | 4
MAIN SHAFT DEIVING MECHANISM L E RS 5
ONE SIDE CUT PRESSER FOOT MECHANISM ERMARBRY M 6
UPPER KNIFE CARRIER AND HOOK DRIVING MECHANISM L #71 & k 4] $1 RS 8 3% 7
LOQPER DEIVING MECHANISM TSRS M 8
FEED DEIVING MECHANISM O AL 8 9
FEED DEIVING CONTROL MECHANISM P00 MR 10
LUBRICATING MECHANISM 2 i M 1 1
DOBLE SIDE CUT PRESSER FOOT MECHANISM R R 12
/SV/ DEVICE Gl LT £ 13
/AT/ DEVICE - Amis R 14
/ET/ DEVICE T R AP 15

/AW/ DEVICE,C.SET (SELECT DEVICE)
THREAD STAND

/CL/ DEVICE

ATTACHMENT BOX

ACCESSORIES

/CL//AW/ DEVICE, C.SET (SELECT DEVICE)

STITCH LENGTH SPECIFICATION

X RA R E-AWI GRIFELK) 16

L% 3] 17
R LR ¥ ) 18
M & 19
R4 20

$h48 KA G AL-AW2 (S BCH) 21
SR 2






MISCELLANEOUS COVERS (1) s disae {00
m
Ref. Parts Amt.
No. No. Description se & Reaq.
1 P1-1 Crank Chamber Cover sy L ¥ 1
2 P1-2 Crank Chamber Cover Gasket dh e A 1
3 P1-3 Screw(11/64-40X11) 3% 44 5
4 Pl-4 Screw(M12-1.75X9) R4 2
3 P1-5 O-Ring gy 3 3 2
6 P1-6 Oil Sight Top Window Y 2
7 P1-7 Screw (9/64-40X11.3) 39 4% 10
8 P1-8 Top Cover (Middle) LECF) 1
9 P1-9 Screw (11/64-40X6.5) 8K 84 2
10 P1-10 Nut iR g 2
11 P1-11 Screw (9/64-40X5.6) i 84 4
12 P1-12 Top Cover (Middle) Spring LE(F)RE 1
13 P1-13 Nut 3R g 2
14 P1-14 Top Cover (Middle) Hinge LEE(F)EBIR 1
15 P1-15 Screw (9/64-40X6) iR 44 7
16 P1-16 Top Cover (Front) L E(AT) 1
17 P1-17 Rivet $p 4T 2
18 P1-18 Top Cover (Front) Gasket LE®H G 1
19 P1-19 Screw (5/16-24X32) 37 &% 3
20 P1-20 Washer * 4 3
21 P1-21 Emblem 42 59 1
22 P1-22 Warning Sticker ¥A R 1
23 P1-23 Machine Frame End Cover Gasket Bk A 1
24 P1-24 Machine Frame End Cover B £ 1
25 P1-25 Looper Lever Shaft Cover Gasket R k] 1
26 P1-26 Looper Lever Shaft Cover Z T 3 1
27 P1-27 Screw (9/64-40X7.1) 8, 44 10
28 P1-28 O-Ring LUTY: E § 3
29 P1-29 Drain Hole Screw (3/8-24X8) Ak iy 3R 44 1
30 P1-30 Plug Screw(M14-1X4) Ak 7y ¥R $4 1
31 PI1-31 Screw (1/4-28X32.5) 2
32 P1-32 Washer *"A 2
13 P1-33 Crank Chamber Cover Qil Shield By id 4 R |
34 P1-34 Oil Seal Plug ] 1
35 P1-35 Sewing Head Qil Defense B i A% 1
36 P1-36 Sewing Head Key WMATE T3 2
37 P1-37 Screw (9/64-40X8.5) i, 4 2
38 P1-38 Screw (1/4-28X20) iF 4% 1
39 P1-39 Pin 1584 1
40 P1-40 Knife Driving Connection Qil Guard ki 4 1




MISCELLANEQUS COVERS (1) HRTES (1)

Ref. Parts Amt
No. No. Description . g £ Req.
41 P1-41 Knife Driving Connection Felt i 1
42 P1-42 Thread Carrier And Hook Driving Rod Oil Guard By 5 1
43 P1-43 Screw (9/64-40X8) L £ 2
44 P1-44 Seal #® 4 2
45 P1-45 Nut L 2
46 Pl1-46 Sewing Head Cover(Left) LX) 3 1
47 P1-47 MJ62 Emblem £ o4 2 1
48 P1-48 Seal Plug hE 1
49 P1-49 Seal Plug mE 1
50 P1-50 Qil Guide Wire k. & ) 1
51 P1-51 Crank Chamber Cover, C. Set dRT A 1
52 P1-52 Top Cover (Middle), C. Set LE(P)m 1
53 P1-53 Top Cover (Front), C. Set TEOGT & 1
54 P1-54 Knife Driving Connection Oil Guard, C. Set Wi 1
55 P1-55 Sewﬂg Head Cover Gasket ak il g-r )] 1
56 P1-56 Sewing Head Cover Gasket(Front) RHATE 1
57 P1-57 Needle Thrad Take-up Guard Wi 1
58 P1-58 Screw(M4-0.7X8) 37, 84 2
59 P1-59 Machine Frame AL 1
60 P1-60 Machine Frame X 1
61 P1-61 Sewing Head Cover(Left), C. Set L5 ¥ 1
62 P1-62 Sewing Head Cover Gasket(Front), C. Set EHATEEA 1






MM@M@Q}

Ref. Parts

No.  No. Description & & Req.
1 P2-1 Sewing Cylinder LRG0 1
2 P2-2 Sewing Cylinder Gasket bR . 1
3 P2-3 Alignment Pin W A5 84 1,
4 P24 Knock Pin TAH 8 1
5 P2-5 Screw(3/8-24X5.4) ¥ 84 1
6 P2-6 Seal Gasket 1ok Y 1
7 P2-7 Cylinder Frame Cover (Front) MR 1
8 P2-8 Screw (9/64-40X8) N &4 10
9 P29 Oil Gauge hik 1
10 P2-10  Screw (M22-1.5X5.7) 3 44 1
11 P2-11 O-Ring ORig gy 1
12 P2-12 Seal Gasket BLRCE |
13 P2-13 Cylinder Frame Cover (Left) P31 1
14 P2-14 Oil Gauge, C.Set il &k fn 1
15 P2-15 Model Plate A1 5% 42 i !
16 P2-16 Cylinder Frame Cover (Upper) L¥ 1
17 P2-17 Seal Gasket Bk .Y 1
18 P2-18 Screw (1/8-44X6.5) ¥ & 8
19 P2-19 Dust Defender (Upper) HRE(L) 1
20 P2.20 Screw (3/32-56X2.1) 30 5% ]
21 P2-2] Dust Defender (Lower) BRECT) 1
22 P2-22 Pin 54 2
23 P2.23 Looper Cover Spring Support (LS 3 1
24 P2-24 Screw (11/64-40X5) 48 I
25 P2-25 Looper Cover Sprin, TFTHHERR K 1
26 P2-26 Screw (9/64-40X5) [} §7 1
27 P2-27 Lopper Cover THs4E 1
28 P2.28 Pin ECF ] 1
29 P2-29 Screw (9/64-40X5.7) 3 sk |
30 P2-30 Chain-off Cutting Knife PABEEAR I
31 P2-31 Chain-off Cutting Knife Guard 7 1
32 P2-32 Screw (M4-0.7X4.5) 4% 1
33 P2-33 Screw (M4-0.7X5.7) Wk 1
34 P2.34 Looper Thread Guide Wire Cil 48 1
35 P2-35 Screw (9/64-40X1 0) i, 84 1
36 P2-36 Feed Drive Shaft Cover Gasket Bk Y 2
37 P2.37 Feed Drive Shaft Cover K 2
38 P2-38 Screw (9/64-40X7.1) ¥ 6
39 P2-39 Looper Cover Spring Support, C. Set BB E@ 1
40 P2-40 Cylinder Frame Cover (Upper), C. Set L 1







MISCELLANEQUS THREAD EYELETS RR 3
I EEE—————— e ————

Ref. Parts
No. No. Description ) v — Req.
1 P3-1 Thread Guide Plate HBEIR 1
2 P3-2 Screw (11/64-40X8.3) 44 12
3 P3-3 Thread Eyelet LR 4.
4 P3-4 Thread Pipe (Long) B E (&) 1
5 P3-5 Thread Pipe (Short) BEE(JE) 1
3 P3-6 Warning Sticker L ¥ TS 1
7 P3.7 Screw (M4-0.7X8) L 451 2
8 P3-8 Thread Guide Plate, C. Set ek 1
9 P3¢ Thread Guide Plate Support R X it 2
10 P3-10 Screw (11/64-40X7) i 44 2
11 P3-11 Thread Tension Support LUeBRAB A 1
12 P3-12 Thread Tension Support Bracket RSB EELE 2
13 P3-13 Screw (7/32-32X9.5) L & 4
14 P3-14 Screw (1/8-44X6.4) . . 1
15 P3-15 Tension Release Shaft Spring R 1 PR MR 1
16 P3-16 Tension Release Shaft R FEE M I
17 P3.17 Nut 3 10 A 4n 6
18 P3-18 Tension Spring Bushing EHARFWMERNEN 6
19 P3-19 Looper Thread Tension Spring T AHsEARE 1
20 P3-20 _ Top Cover Thread Tension Spring LHHRIHR !
21 P3-21 Needle Thread Tension Spring R 4
22 P3-22 Tension Release Pin Bushing BAOBRKIERET 7
23 P3-23 Thread Tension Disc RAWMEY 12
24 P3.24 Thread Tension Disc Eyelet mAMEENE 3
25 P3-25 Tension Post YT 6
26 P3-26 Tension Release Pin W IR 7
27 P3-27 SP Device, C. Set SR b 1
28 P3-28 0il Cup Lip A T T2 F ] 1
29 P3-29 Hinge Pin g B 1
30 P3-30 SP Felt SP& b ¥ 4
31 P3-31 SP Felt Stay SPR k¥ % 4 |
32 P3-32 Oil Wick _ P 1
33 P3-33 SP Container £ b Bk 15 4 1
34 P3-34 SP Container Support ' BB E 1
35 P3-35 Screw (9/64-40X4.6) X, 4, 2
36 P3.36 Thread Take-up Eyelet Holder R ier 1
37 P3-37 Thread Take-up Eyelet -3 3. 8 1
38 P3-38 Screw (1/8-44X6.5) 3 4.8 1
39 P3-39 Looper Thread Take-up Guide R T L5 % 1
40 P3.40 Screw (1/8-44X4.3) C LRk 4

e

9



|

MISCELLANEQUS THREAD EYELETS Azt 3

Ref. Parts

No. No. Description _ oo £ Req.
41 P3-41 Locper Thread Take-up Eyelet(Front) T 4 4H R 248 (37) 1
42 P3-42 Locper Thread Take-up Eyelet(Rear) T 4 skt (ig) 1
43 P3-43 Screw (3/32-56X3.2) iR 4
44 P3-44 Eyciet Supporting Plate RKEME TR 1
45 P3-45 Locper Thread Guard THHEEE 1
46 P3-46 Top Cover Thread Pipe 2 P X I
47 P3-47 Locper Thread Guide Wire (Upper) THAHKEELRE 1
48 P3-48 Needle Thread Strike-off Pin Holder Bracket WsEEhBE TR 1
49 P3-49 Necdle Thread Strike-off Pin AR S WAL 4
50 P3-50 Screw (1/8-44X2) $F. 2%, 4
51 P3-51 Necdle Thread Strike-off Pin Holder BYERIAER R 1
52 P3-52 Sciew (3/32-56X6.2) X 4% 2
53 P3-53 Nezdle Thread Guide Wire sk e Mae 1
54 P3-54 He:.d Cover Thread Eyelet _ sk ifsk H 1
55 P3-55 Screw (1/8-44X4.4) 3% 44 1
56 P3-56 Needle Thread Eyelet Holder SRR WA B 1
57 P3-57 Screw (11/64-40X13) L §°Y 1
58 P3-58 Needle Thread Eyelet ST AR 4
59 P3-59 Stitch Unlocker Mounting Bracket BhA R 3 % 1
60 P3-60 Scizw (11/128-56X3) _ iR 3% 1
61 P3-61 Screw (1/8-44X5.9) N4k 1
62 P3-62 Stitch Unlocking Spring SRR 1
63 P3-63 Stitch Unlocking Spring Holder SR FWMEE Ti ]
64 P3-64 Ne:dle Bracket RS R T 1
65 P3-65 Scrow (1/8-44X3.4) 3%, 44, 4
66 P3-66 Screw (1/8-44X5.4) ' T 1
67 P3-67 Screw (1/8-44X2.7) X 4k 2
68 P3-68 Thread Guide, C. Set SRa 1
69 P3-69 Ey:let Supporting Plate, C. Set PR BE TR 1
70 P3-70 Ne=dle Bracket, C. Set L EE: 3] 1
71 P3-71 Ne :dle Thread Strike-off Pin Holder, C. Set BRENWMEE @ 1

10



12



MISCELLANEQUS BUSHINGS EEis 4

Ref. Parts Amt,
No. No. Description . o & Req.
1 P4-1 Adapter, C. Set AR 1
2 P4-2 Adapter $hR S 1
3 P4.3 Screw (M5-0.8X5) IR 4 2
4 P4-4 Ball Bearing Y 3 1
5 P4-5 Bearing Housing WABEE ]
6 P4-6 Screw (3/16-32X11.5) A% 8% 4
7 P4-7 Bearing Housing Gasket HAREEZERA 1
8 P4-8 Qil Seal pE S 4
9 P4-9 | Crankshing Bushing (Front) EREEE) 1
10 P4-10 Main Shaft Bushing (Rear) . EX T L AC)) 1
11 P4-1] Main Shaft Bushing (Front) EMEFOT) 1
12 P4-12 Oil Wick (Woollen Yam) b It 2
13 P4-13 Oil Wick (Laced Wire) i 1
14 P4-14 Knife Driving Lever Bushing (Rear).  AERGR) 1
15 P4-15 Knife Driving Lever Bushing (Front) ﬂ%"f‘(ﬁ'ﬂ 1
16 P4-16 Presser Foot Lifter Stop Plunger Bushing wmE 1
17 P4-17 Looper Driving Lever Shaft Bushing THHESH TS 1
18 P4-18 0il Wick P et 1
19 P4-19 Seal Plng BHE 1
20 P4-20 Qil Wick R 1
2 P4A2T Screw (11/64-40X8.3) ' R4 1
22 P4.22 Plastic Pipe <y - 1
23 P4-23 Presser Bar Bushing RBE¥ 1
24 P4.24 Needle Bar Bushing(Upper)Lid SHEERF(E)E 1
25 P4-25 Gasket #* K 1
26 P4-26 Needle Bar Bushing(Upper) sHEEEF(L) 1
27 P4-27 Needle Bar Bushing(Lower) HBEEXEE(T) 1
28 P4-28 Oil Seal ' pt:- % 3 1
29 P4-29 Looper Rocker Shaft Bushing (Front) TH$HERWBELGD 1
30 P4-30 Looper Rocker Shaft BushinEjRear) TFH4HEEMEF () |1
31 P4-31 Oil Seal i 3 2
32 P4-32 Feed Bar Eccentric Pin Bushing EMABCHTF 1
33 P4-33 O-Ring . 723 3 3 2
k!] P4-34 Bearing Housing, C. Set AN EEQ 1
35 P4-35 Knife Driving Lever Bushing (Rear), C. Set WMEF (%) 1
36 P4.36 Knife Driving Lever Bushing (Front), C. Set WEEF(A)EE 1
37 P4-37 Looper Rocker Shaft Bushing (Rear), C. Set THHEMREE(R)E |

13



14

e . s o e e ey

— 42

41




MAIN SHAFT DEIVING MECHANISM

Para ComterSion
DoeM—-o - ks el faw

s
Vool - ¢z - His CtiAk
Ad P2 sohe Povis

15

Ref. Parts Amt.
No. No. Descripiion Eie) Req.
1 P5-1 Main Shaft kS 1
2 P5-2 O-ring AL X 3 4 1
3 P5-3 Looper Thread Take-Up ERRE LN L
4 P5-4 Top Cover Thread Take-Up LBEARRLOH 1
5 P5-5 Screw (7/32-32X3.6) ' £F 4% 4
6 Ps-6 Positioning Screw (1/8-44X4) R &% 2
7 Ps-7 Collar | R34 2
g Ps5-8 Screw (11/64-40X6) 34 4
9 P5-9 Main Shafi Coupling, C. Set Edhidiftn 1
10 P5-10 O-ring g ¥ 34 1
1 P5-11 Main Shaft Coupling EX TLE % 1
12 P5-12 Thread Carrier and Hook Driving Rod, C. Set  Ba$ 7 4a:é424n 1
13 P5-13 Screw (1/4-28X6.3) T4 4
14 P5-14 Pump Driving Gear CRE AL 1
15 P5-15 Screw (1/8-44X6) 37 &4 3
16 Ps-16 Crankshaf il |
17 P5-17 Needle Bearing F A AR 1
18 P5-18 Thread Carrier and Hook Driving Rod (Right) 28§y 7 smig 8 a4k |
19 P5-19 Needle Bearing Retaining Plate At SR Ao AR 1
20 P5-20 Serew (9/64-40X4.8) i 4 2
21 P5-21 Pulley B 1
22 P5-22 Screw (1/4-28X10) 3F &5 2
23 P5-23 Needle Bar Lever Connecting Rod 4HHEAR AT 4T 1
24 P5-24 Screw (3/16-32X14) 3tk 2
25 P5-25 Needle Bearing R St R 1
26 P5-26 Needle Bar Lever Connecting Rod Pin St ARATE AL IG 44 1
27 P5-27 Oil Wick i 1

.28 P5-28 Screw (9/64-40X12) L 2
29 P5-29 Needle Bar Lever $TAEAR AR 1
30 P5-30 Main Shaft, C. Set EX UE:] 1
31 P3-31 Retaining Ring CRijo3B 1
32 P5-32 Thrust Ring B 1
33 P5-33 Needle Bar Connecting Link 4tiritdg 1
34 P5-34 Needle Bar Connecting Link Pin R A 2
35 P5-35 Qil Wick R 2
36 P5-36 Screw (1/8-44X5) 445 2
37 P5-37 Needle Bar Connecting Bracket AHiEi 4 1
38 P5-38 Screw (9/64-40X6.4) i 44 4
39 P5-39 Needle Bar $H4x 1
40 P5-40 Needle Clamp ‘5148 1

[ -3




MAIN SHAFT DEIVING MECHANISM

Ref. Parts Amt
No. No. Description C R Req.

41 P5-41 Needle Rt 4

42 P5-42 Retainer B 4. 1

43 P5-43 Screw (3/32-56X2.5) iR 44 5

44 P5-44 Stitch Plate iR 1

45 P5-45 Stitch Plate Ton $HRE R 1 _
46 P5-46 Screw (3/32-56X2) L4 08 1

47 P5-47 Needle Bar Lever, C. Set Fg ¥l 1

48 P5-48 Collar g 1

49 P5-49 Screw (M5-0.8X5) L & 4

50 P5-50 Looper Thread Take-Up, C. Set X T Y T 1 _
51 P5-51 Top Cover Thread Take-Up, C. Set IHRREOKa 1

52 P5-52 Collar, C. Set IV 301 )

53 P5-53 Pulley, C. Set ERa 1

54 P5-54 Collar, C. Set @ 1

55 P5-55 Needle 'Clamp, C.Set 44 1

56 P5-56 Stitch Plate, C. Set Hig @ 1 J

16




ACCESSORY PARTS

48

11

10

18



Ref. Parts Amt
No. No, Description ' & £ Req.
1 P6-1 Adjusting Screw (M12-1X17) X 44 1
2 P6-2 Lock Nut iR 1
3 P6-3 Presser Spring L3k & w4
4 P6-4 Presser Bar Connecting Bracket R e A% 18 45 42 1
5 P6-5 Screw (1 1/64-40X10.3) L 1
6 P6-6 Presser Foot Adjusting Screw 3k F 1
7 P6-7 Pin Y 1
8 P6-8 Connecting Bracket Cushion HEERE 1
9 P6-9 Presser Bar Guide L3k 2 1
10 P6-10 Lock Nut % K 3% 4 1
11 P6-11 Adjusting Nut T 4R 4 1
12 P6-12 Screw (M6-1X8) 31 4 1
13 P6-13 Presser Bar R 1
14 P6-14 One Side Cut Presser Foot, C. Set R R Epm 1
15 P6-15 One Side Cut Presser Foot B R pp 1
16 P6-16 Screw (11/64-40X6.3) L 40 1
17 P6-17 Carrier/Hook Driving Segment LASREBFHR 1
18 P6-18 Carrier/Hook Driving Lever Link LA staat)i e 2
19 P6-19 Link Pin RALIE S 4
20 P6-20 Screw (3/32-56X3.3) 3 4 4
21 P6-21 Thread Hook Driving Lever £ SRS I 41 i
22 P§-22 Top Cover Thread Hook Lok ik 4 1
23 P6-23 Screw (9/64-40X6.8) ¥ 5% I
24 P6-24 Top Cover Thread Carrier Driving Lever LHsieRESMA |
25 P6-25 Top Cover Thread Carrier. AR 1
26 P6-26 Screw (1/8-44X5) oy 2
27 P6-27 Presser Foot Attach Piece (Right) REpEER (L) 1
28 P6-28 Presser Foot Attach Piece (Left) BB R (£) 1
29 P6-29 Screw(3/32-56X1.5) £ 44 4
30 P6-30 Lower Knife Tins 1
3 P6-31 Lower Knife Clamp T Rig 1
32 P6-32 Screw (1/8-44X3.5) _ L 1
33 P6-33 Yielding Section Spring TERARE 1
34 P6-34 Yielding Section . RR 1
35 P6-35 Chip Guard Plate VAR E 1
36 P6-36 Presser Foot Spring Plate (Left) BREREH (L) 1
37 P6-37 Presser Foot Spring Plate (Right) BRERFA(E) 1
38 P6-38 Screw (3/32-56X2.6) i 478 1
39 P6-39 Spring Plate Holder REABREESY 1
40 P6-40 Chip Guard VAKER 1

19



ONE SIDE CU'T PRESSER FOOT MECHANISM

Ref. Parts Amt
No. No. Description i (. Reg.
41 P6-41 Chip Guard Spring AR RK 1
42 P6-42 Screw (1/8-44X3.4) W 1
43 P6-43 Presser Foot Guide (Right) By W4a4(E) 1
44 P6-44 Screw (M5-0.8X12) 3% 44 1
45 P6-45 Presser Foot Guide (Left) BrYa(L) 1
46 P6-46 Screw (M5-0.8X14) - 73 2
47 P6-47 Presser Foot Spring Plate (B)(Left) Rad¥kh(&)(E) 1
48 P6-48 Presser Foot Spring Plate (B)(Right) Bk s(R)CE) 1
49 P6-49 Presser Bar Guide, C. Set .38 L3 1
50 P6-50 Screw (3/16-32X4) 3% 44 ?
51 P6-51 Presser Bar Lifter Lever (Large) B EPH AR (K) 1
52 P6-52 Screw (7/32-32X12) ¥ 84 1
53 P6-53 Stop Plunger Segment pin k] 1
54 P6-54 Screw (M5-0.8X5) L 01 1
55 P6-55 Stop Plunger Segment 158 & 1
56 P6-56 Nut g 1
57 P6-57 Presser Foot Lifter Stop Plunger R RiakeiF i 1
58 P6-58 Presser Foot Lifier Lever Link (Long) BEA A (K) 1
59 P6-59 Screw (9/64-40X6.1) L ¥ 2
60 P6-60 Presser Foot Lifter Lever Link (Short) BEp A HEARAL 4T (48) |
61 P6-61 Presser Bar Lifter Lever (Small) R Ry #+ FEARAL () 1
62 P6-62 Screw (7/32-32X6) o5 4 1
63 P&-63 Presser Bar Lifter Lever B Ry 41 1
64 P6-64 Screw (3/32-56X4.3) o 44 1
65 P6-65 Presser Bar Lifter Lever (Large), C. Set ‘ (%FHHH?H (e 1




22



Z.
°

No. No. Description - I 4
1 P7-1 Carrier/Hook Driving Rod (Left), C. Set Lisgie it 1
2 P7-2 Carrier Hook Driving Rod (Left) L AR 4Rk 4T 1
3 P73 Rod Ball (Left) % 3R i
4 P7-4 Screw (9/64-40X10) o 84 2
5 P7-5 Nut Ll !
6 P7-6 Nut g 2
7 P7.7 Carrier Hook Sleeve Lever X 1. 3 %:-F 3 1
8 P7-8 Screw(9/64-40X9) 37 &% 1
9 P7-9 Needle Thread Take-up SRR BT 1
10 P7-10 Screw(M3.5-0.6X6) 3%, 44 1
11 P7-11 Screw(M3.5-0.6X8) L 45 2
12 P7-12 Bracket BZH 1
13 P7-13 Knife Driving Lever L2171 AR AT 1
14 P7-14 Steady Washer , L ¥4 3 1
15 P7-15 Knife Driving Connection (Right), C. Set i) ﬁﬁ&% {5l
16 P7-16 Knife Driving Connection(Right) LR AER(E) 1
17 P7-17 Knife Driving Connection Ball(Right) LI msr (L) 1
18 P7-18 Screw (M3.5-0.6X14) 57 44 4
19 P7-19 Nut (Left-handed Screw) B F) 1
20 P7-20 Knife Drivigg Connecting Rod LA .Eﬁ)i}.r& biia 1
21 P7-21 Nut T 215 1
22 P7-22 Knife Driving Connection (Left), C. Set Lir T RS AT ( 2 )4n 1
23 P7-23 Knife Driving Connection (Left) LR L) |
24 P7.24 Rod Ball (Left) =g 1
25 P7-25 Knife Holder Bracket, C. Set L NEARAERESR |
26 P7-26 Thread Carrier and Hook Sleeve Bushing VINEEAELERE ]
27 P7-27 Bushing Ring MELH 1
28 P7-28 Carrier/Hook Driving Sleeve LR A4 1
29 P7-29 0Oil Wick b A 1
30 P7-30 Oil Seal ih 3 1
31 P7-31 Qil Seal 3 1
32 P7-32 Knife Holder Guide Collar, C. Set bR I E Y 1
33 P7-33 Knife Holder Shank Support LN EAEE LR 1
34 P7-34 Knife Holder Spring , LB EARK 1
35 P7-35 Knife Holder Guide Collar iRk X 20 R 1
36 P7-36 Screw (9/64-40X9) 37 4% 1
37 P7-37 Knife Holder Shank L BEER 1
38 P7-38 Screw (9/64-40X8) I 2
39 P7-39 Screw (3/32-56X3.8) iR 4% 1
40 P7-40 Knife Support LA E 1

23



UPPER KNIFE » CARRIER AND HOOK DRIVING ME

Ref. Parts Amt.
No. No. Description I Req.
41 P7-41 Screw (3/32-56X1.2) 3. &4, 1
42 P7-42 Upper Knife L9177 1
43 P7-43 Knife Holder BR Pl by 1
44 P7-44 Screw (3/32-56X7) AR 84 2
45 P7-45 Screw (1/4-40X6) 5% & 1
46 P7-46 Knife Holder Bracket LB EgkR 1
47 P7-47 Sleeve Bushing (Upper) MECLE) 1
48 P7-48 Sleeve Bushing (Lower) mECT) 1
49 P7-49 Washer k) 2
50 P7-50 Kanife Driving Connection, C. Set L lgsesga 1




/

——————a

/
\\ 4
. AR
—wAD

52

19




No, No. Description ) £ Req.
P3-1 Looper Driving Crank Pin TFastRGdhiniEs |
pg-2 Screw (9/64-40X16.3) L £54 1
P8-3 Roll Pin for Main Shaft H& 1
P8-4 Looper Lever Driving Rod, C. Set FHsteEnita "1
P8-5 Looper Lever Driving Rod Ball T A 4IEeHLsk 1
P8-6 Screw (M3.5-0.6X14) i ¥ 6
Pg-7 Looper Lever Driving Rod TF &) stam$yi2 1
P8-8 Washer ®h 1
9 P8-9 Nut (Left-handed Screw) RS F) )
10 P$-10 Retaining Ring joik g
11 P8-11 Looper Lever Driving Rod Pin T 4 SR 8h3L 35 84 1
12 P8-12 Screw (1/8-44X5) L 853 1
13 P8-13 Collar | V¥ 4 2
14 P8-14 Screw (11/64-40X5.8) L8 2
15 P8-15 Looper Lever Shaft F £ 414K 4T b 1
16 P8-16 Washer ®h 6
17 P8-17 Screw (7/32-32X20) 7. 84 1
18 P8-18 Looper Lever T 4 414432 1
19 p8-19 Looper Driving Connection Rod, C. Set FHsEE A 1
20 P8-20 Looper Dﬁving_Connection(Upper) TSRS43 (L) 1
21 P8-21 Looper, C. Set : f14tm 1
2 P8-22 Looper Driving Connection Ball(Upper) FHSRERAEHK(E)
23 P8-23 Nut ¥ _ 1
24 P8-24 Looper Driving Connecting Rod F £t xa by ik 6439 1
25 Pg-25 Nut g 1
26 P8-26 Looper Driving Connection(Lower) T HsREs:B(F) 1
27 P8-27 Looper Driving Connection Ball(Lower) THHRBHARK(T) |
28 Pg-28 Nut 4 1
29 P8-29 Steady Fork Y- 4 1
30 P8-30 Screw (M3.5-0.6X8) 4K 84 1
31 P8-31 Looper Rocker Shaft T A4tETw 1
32 P8-32 Looper Rocker Shaft Sleeve FOSERNEN 1
33 P8-33 Washer ' *H 1
34 P8-34 Screw (9/64-40X10.9) L 5 1
35 P8-35 Looper Rocker Shaft Sleeve Guide TASEAMEN S |
36 P8-36 Screw (3/16-32X5.9) % 4% 1
37 P8-37 Collar LEEE -5 8 3 1
38 P8-38 Screw(11/64-40X13) 3R 5% 1
39 P§-39 Looper Holder THHBREE 1
40 P8-40 Screw (11/64-40X8.3) X 5% 1

27




Ref. Parts Amt
No. No. Description i) A Req.
41 P8-41 Packing AL 1
42 P8-42 Adjusting Screw(9/64-40X8.2) W B4R 44 1
43 Pg8-43 Looper £ #t 1
44 P8-44 Screw (9/64-40X4.9) X 4 L |
45 P8-45 Needle Guard(Front) i) ﬁ A (D i
46 P8-46 Screw (M2.5-0.45X3.4) L Y3 2
47 P8-47 Screw (3/32-56X3.6) X ik 1
48 Pg-48 Looper Driving Connection(Upper), C. Set THstmepessa(k) 1
49 P8-49 Looper Driving Connection(Lower), C. Set FhH4tREERELR(T) 1
50 Pg8-50 Spacer H 1
51 P8-51 Looper, C. Set 5 4t4a 1
52 P8-52 Looper Lever, C. Set T 4 4HAT 48 1
53 P8-53 Looper Holder, C. Set TAHAHBAEAEE 1
54 P8-54 Looper Rocker Shaft, C. Set F A stk 1T ada 1

28



14

1




FEED DEIVING CONTROL MECHANISM

31

Ref. Parts ) Amt
No. No. Description s & Req.
1 P9-1 Feed Lift Eccentrie, C. Set EHARAROKE ]
2 P9-2 Feed Lift Connection (Upper) EHARAR(LE) 2
3 P9-3 Screw (11/64-40X16) L - 4
4 P9-4 Feed Lift Eccentric Ball BHARARORE
5 P9-5 Screw (11/64-40X4) X 4
6 Po-6 Nut (Left-handed Screw) i% g 2
7 P9-7 Feed Lift Eccentric Connecting Rod EMRARABOKET 2
-8 P9-8 Nut Y 2
9 P9-9 Feed Lift Connection (Lower) EHRARFRR(T) |
10 P9-10 Screw (M3.5-0.6X14) 3% 8% 4
11 P9-11 Feed Lift Connection Ball EHREAERE 1
12 P9-12 Steady Fork #HE L 1
13 P9-13 Screw (M3.5-0.6X8) X &% 1
14 P9-14 Qil Wick P 2
15 P9-15 Pin AR S 2
16 P9-16 Feed Drive Eccentric, C. Set EHRAREG R CRE ]
17 P9-17 Feed Drive Eccentric Ball HEHRREGROKRK ]
18 P9-18 Washer b 8
19 P9-19 Feed Drive Connection(Lower) 2 H AR () 1
20 P9-20 Feed Drive Connection Ball AR AT K 1
21 P9-21 Steady Washer Yok Y 1
22 P9-22 Washer #H 1
23 P9-23 Nut i 1
24 P9-25 Feed Drive Shaft B B 8 4 1
25 P9-26 Feed Drive/Looper Avoid Lever iEH R 1
26 P9-27 Feed Drive Shaft Bushing FHARGHEN 1
27 P9-28 Screw (3/16-32X9.1) [ 4 1
28 P9-30 Looper Avoid Connecting Rod, C. Set )4t E$hik AT 4 1
29 P9-31 Screw (7/32-32X10) 1, 4, 2
30 P9-32 Looper Avoid Connecti ng Rod Bushing i ARE 2
31 P9-33 Needle Bearing AR 2
32 P9-34 Looper Avoid Connecting Rod AP TS § Y ] 1
33 P9-35 Looper Avoid Adjusting Nut BERN 1
34 P9-36 Feed Lift Connection(Upper), C. Set EHRARARE( LA |1
35 P9-37 Feed Lift Connection(Lower), C. Set EP AR AR (T |
36 P9-38 Feed Drive Eccentric(Upper), C. Set EMRPEA e K L) de 1
37 P9-39 Feed Drive Eccentric(Lower), C. Set M ARABCR(T)al




32



FEED DEIVING MECHANISM ' = il 10

Ref. Parts Amt
No. No. Description i B Req.
1 P10-1 Feed Bar, C. Set ' EHABDEZAG® 1
2 P10-2 Main Feed Bar EEHAB A 1
3 P10-3 Differential Feed Bar EHEMAREE 1
4 P10-4 Feed Bar Plate EMABTE K 2
5 P10-5 Screw (11/64-40X18,7) ¥ ik 4
6 P10-6 Screw (11/64-40X7) ' g 1
7 P10-7 Differential Feed Dog EhE 1
-8 P10-8 Main Feed Dog £S5 1
9 P10-9 Screw (11/64-40X7.8) 3 &3 2
10 P10-10  Needle Guard(Rear) W4 (1) 1
1 P10-11 Screw (1/8-44X4.8) i, 8% 1
12 P10-12 Feed Bar Eccentric Pin i3 2N NPy 1
13 P10-13 Screw (11/64-40X5) 3% 44, 1
14 P10-14 O-ring , : OXBx l
15 P10-15 Screw (9/64-40X8) iR 8% 3
16 P10-16 Feed Bar Slide Block EM AT 1
17 P10-17 Feed Rocker Link Bushing MR & 3
18 P10-18 Screw (7/32-32X6.5) 3 4% 2
19 P10-19 Main Feed Bar Driving Link EAMAE T ERIIT |
20 P10-20 __Feed Rocker Link Pin EH R AL IE S 2
21 P10-21 Differential Feed Bar Driving Link EiEH AR 1
22 P10-22 Screw (7/32-32X5) iR 4% 1
23 P10-23 Feed Rocker EM R 1
24 P10-24 Differential Feed Bar Driving Link Slider F3 BTN N EE Ty 1
25 P10-25 Screw (7/32-32X4.6) ¥ 44 1
26 P10-26 Differential Feed Adjusting Link F 3R N R T 1
27 P10-27 Screw (11/64-40X6.6) 8K 44 1
28 P10-28 Differential Feed Adjusting Lever EMEBRAWMPHE 1
29 P10-29 O-ring ORI 48 73 18 |
30 P10-30 Feed Rocker Shaft EH LA N 1
31 P10-31 Screw (M6-1X8) L ¥ 2
32 P10-32 Feed Rocker Shaft Bushing EMRERREY 1
33 P10-33 Feed Rocker Link EH RIS AL 1
34 P10-34  Screw (7/32-32X10.5) ' . SR 1
35 P10-35 Feed Adjusting Nut Iﬁﬂﬁ-ﬁ ﬁﬂ' 1

36 P10-36 Differential Feed Adjusting Lever (Middle) 2O LA HAL(P) 1
37 P10-37 O-ring 1055 8 3 § 1
38 P10-38 Differential Feed Adjusting Dial Gasket EHWBRERRE |
39 P10-39 Differential Feed Adjusting Dial EBHAHAEPRAES |
40 P10-40 Screw (9/64-40X6.2) 2 ¥R 44 1

e

33

b



Amt
No. No. Description L. 3 Regq.
41 P10-41 Spacer (Fiber) 5 (MR 4) 1
42 P10-42 Corrugated Washer ERRA 1
43 P10-43 Differential Feed Operating Lever £ $h ik RARAEAT 1
44 Pl0-44  Screw (M3-0.5X2.6) B 24 2
45 P10-45 Nut ¥ 2
46 P10-46 Screw (1/8-44X3.9) b 45 1
47 P10-47 Screw (1/8-44X4.7) 3% f& 1
48 P10-48 Main Feed Dog, C. Set e i
49 P10-49 Feed Rocker, C. Set M RIE AT 1
50 P10-50 Feed Bar Eccentric Pin, C. Set EHLGUHA 1
51 1051 Differential Feed Adjusting Dial, C. Set XTIl 1

34



11




LUBRICATING MECHANISM ﬁﬁ ﬁﬁ

11

Ref. Parts Amt.
No. No. Description P Req,
1 Pl Crank Chamber Oil Gauge Unit ik 1
2 P11-2 Oil Height Indicator 3 o h 1
3 P11-3 Oil Receiver (Rear) KB 1.
4 Pl1-4 Oil Wick i 1
5 P11-5 0-rin§ 02& H$RE 1
6 P11-6 Pump, C. Set hER M 1
7 P11-7 Pump Housing Cover (Rear) Unit 9B E (i) 1
8 . P11-8 Screw (9/64-40X9.7) 8% 6
9 P11-9 In-take Filter R ¥ 1
10 P11-10 " Pump, C. Set R 1
11 P11-11 Pump Housing BRET 1
12 P11-12 Pump Gear Shaft (Short) R () 2
13 P11-13 Pump Gear Shaft (Long) HEERE) 1
14 P11-14 Oil Pump Gear RS 4
15 Pil-15 Pump Driven Gear i FRE 8 oy a 1
16 Pl1-16 Screw (11/64-40X5) L 43 2
17 P11-17 O-ring (OLF: 3§ 3 1
18 P11-18 Washer #« 4 1
19 P11-19 Screw (9/64-40X3) L} 1 2
20 P11-20 Screw (11/64-40X10.5) ¥ 3% 2
21 P11-21 Pump Housing Cover (Front) Unit b ¥ A 1
22 P11-22 Screw (M10-1.5X6.1) L 45 |
23 P11-23 Thread Take-up Oil Defender Unit By A% 1
24 P11-24  Screw (9/64-40X7) ) 2
25 P25 Seal Mg A 1
26 P11-26 Washer %4 1
27 P11-27 Oil Receiver (Front) bR & Y& 161)) 1
28 PII28 Ol Wick % 3
29 P11-29 Rubber Bushing HEBEN 1
30 P11-30 Oil Filter Screen Rubber Seal i i 4 ARk 4 1
31 P11-31 Qil Filter Screen i b s 1
32 P11-32 Qil Reservoir Gasket sty 1 B iy A 1
33 P11.33 Qil Reservoir L | 1
34 P11-34 Screw (M5-0.8X14) ‘ 3 $% 6
35 P11-35 O-ring ORI 3 21 1
36 P11-36 Drain Hole Screw (3/8-24X8) 334 1
37 P11-37 Qil Tube Pk 1
38 P11-38 Thread Take-up Oil Defender Unit B il iR B 1
39 P11-39 Thread Take-up Qil Defender Unit ZRL S i3 1
40 P11-40 Thread Take-up Oil Defender Unit, C. Set = pyiinda 1
4] P11-41 Oil Receiver (Front), C. Set hEEWBONR 1
42 P11-42 Oil Reservoir, C. Set T, F ] 1

37



12

L%

38




ZDOUBLE SIDE CUT PRESSER FOOT MECHANISM

Ref. Parts Amt.
No. No. Description s £ Req.
1 P12-1 Double Side Cut Presser Foot, C. Set SR Ea 1
2 P12-2 Double Side Cut Presser Foot iR 1
3 P12-3 Screw (11/64-40X6.3) i¥ 4% i
4 P12-4 Carrier/Hook Driving Segment LAMHRGERH "1
5 P12-5 Carrier/Hook Driving Lever Link L £ SRR ¥ ik AR 2
6 P12-6 Link Pin AR5 4
7 P12-7 Screw (3/32-56X3.3) iR % 4
58 P12-8 Thread Hook Driving Lever £) ST AT $h AR AL 1
9 P12-9 Top Cover Thread Hook TAhak iR 4 1
10 P12-10 Screw (9/64-40X6.8) iR 1
11 P12-11 Top Cover Thread Carrier Driving Lever Lo ERE AL |
12 P12-12 Top Cover Thread Carrier LA L) % 1
13 P12-13 Screw (1/8-44X5) X 2
14 P12-14 Presser Foot Attach Piece (Right) Bupd i K (&) 1
15 P12-15 __Presser Foot Attach Piece (Left) Ewﬂ_g H(%) 1
16 Pi2-16 Screw(3/32-56X1.5) X 4% 4
17 P12-17 Lower Knife Fira 1
18 P12-18 Lower Knife Clamp Fn71 %3 1
19 P12-19 Screw (1/8-44X3.5) 3% 84 1
20 P12-20 Yiclding Section Spring R 1
21 P12-21 Yielding Section : TRA 1
22 P12-22 Presser Foot Tongue BREER 1
23 P12-23 Screw(3/32-56X2.5) ¥ 5% 2
24 P12-24 Presser Foot Spring Plate (Left) BRupARR(£) 1
25 P12-25 Presser Foot Spring Plate (Right) BRBRKA (%) |
26 P12-26 Screw (3/32-56X2.6) X 44 1
27 P12-27 Spring Plate Holder AXhEAZE 1
28 P12-28  Chip Guard W ABE L i
29 P1229  Chip Guard Spring VAR ARR 1
30 P12-30 Screw (1/8-44X3.4) 3¥, &% 1
31 P12-31 Lap Former L 2 1
32 P12-32 Screw (3/32-56X3.5) X ik 1
33 P12-33  Screw (3/32-56X3.9) X, 44 1
34 P12-34 Lap Former Slide Block WAHF BFm 1
35 P12-35 Lap Former Slide Block Spring WA BRARKE |
36 P12-36 Lap Former Guide Plate (Left) WEHFEX(E) 1
37 P12-37  Lap Former Guide Plate (Right) WA R W(E) 1
38 P12-38 Screw (1/8-44X8) L0 8
39 P12-39 Sewing Cylinder Cover (Upper) Te ik 1
40 P12-40 Screw (3/32-56X2.1) 3K 84 |

&

Pare hacey Covivey Sienm

Dac™ -c - “(S2C (/g >
B

Do 7-ci- 166 CL/A W

+ Ps-re

PS - AHe

39



DOUBLE SIDE CUT ER FOOT MECHANISM

Ref.  Parts Amt,
No. No. Description o £ Rea.
41 P12-41 Main Feed Dog W 1

42 P12-42 Stitch Plate 4Hi% . 1

43 P12-43 Presser Foot Spring Plate (B)(Left) REREE (E)(E) 1

44 P12-44  Presser Foot Spring Plate (B)(Right) EBRAEA(F)E) 1
45 P12-45 Chip Guard Plate AW AE A 1

46 P12-46 Screw (3/32-56X4.3) L {7 1

47 P12-47 Lap Former, C. Set EZE-F 1

48 P12-48 Sewing Cylinder Cover (Upper), C. Set FTeliikra 1



42



/SV/ _DEVICE

Ref. Parts Amt.
No. No. Description & & Reg.
1 P13-1 Belt Pulley Cover EPRE 1
2 P13-2 Screw (M4-0.7X8) 1 8 3
3 P13-3 Washer #®h 3
4 P13-4 Gear Wheel e 1.
5 P13-5 Gear Wheel - I
6 P13-6 Screw (M6-1X6) Lo 8] 4
7 P13-7 Synchroniser AR E 1
8 P13-8 Screw (11/64x2) Y 4k 1
9 P13-9 Synchroniser Place EHBABE 1
10 P13-10 . Screw (M4-0.7x8) 3¥ 46 6
11 P13-11 Handwheel LT S o 1
12 P13-12 Screw (M5-0.8X5) X4 2
i3 P13-13 Timing Belt BB 1
14 P13-14 Screw (M5-0.8X14) L 40 4
15 P13-15  Screw (M6-1X15) 3% 44 7
16 P13-16 Washer %4 7
17 P13-17 Mini Servomotor Support (Upper) FIRSRE(L) 1
18 P13-18 Mini Servomotor 15 AR % i 1
19 P13-19 Mini Servomotor Support (Lower) 108 %k E(TF) 1
20 P13-20 Washer £ h 2
21 P13-21 Spring Washer HRLH 2
22 P13-22 Screw (3/8-16X45) £ 3
23 P13-23 Nut ) L 4] 1
24 P13-24 Sewing Maching Supprting Block Cover mEX 1
25 P13-25 Pierce Filament Illustration ZHE 1
26 Fi3-26 Emblem 20 1
27 P13-27 Rivet ST 2
28 P13-28 Sewing Maching Supprting Block WA 1
29 P13-29 Pitman ik T4L 1
30 P13-320 Wood Screw AR 8% 7
31 P13-31 Control Rapid Box FikB 1
32 P13-32 Control Box o4 1E 1
33 P13-33 Cord Clamp B 1
34 Pi3-34 Mini Servomotor, C. Set 1

43

LT E



14

I Al
VAR VAN A
W e e i g T

/ S o — .
pims g8 | B, 0= remyg

ety \\w.m / .@w / &




/AT/ DEVICE

45

Ref. Parts Amt,
No. No. Description P 1 Req.
i P14-1 Regulator R4 1
2 P14-2 Air Tube(6x4mm) B & (6x4mm) 1
3 P14-3 Solenoid Valve THMY <]
4 P14-4 Air Tube(4x2.5mm)(Blue) A (4x2.5)(E) 1
5 P14-5 Air Tube(4x2.5nun)(0ran_§e) B (4x2.5)(#%) 1
6 P14-6 L" Connector L"# B4 4 5% 2
7 P14-7 Air Cylinder £ ko 1
'8 P14-8 Nut 4 1
9 P14-9, Presser Lifter Holder R 4 R 2R 1
10 P14-10 Screw (M6-1X15) i 4 4
11 P14-11 Cylinder Bracket F XY 1
12 Pl4-12 Screw (3/16-32X11.5) ¥ 4
13 P14-13 Presser Foot Connecting Lever 16 R w47 1
14 Pl4-14 Screw (3/16-32X4) L §° 1 2
15 P14-15 Air Cylinder, C.Set £.4c i0 1
16 Pl4-16 Solenoid Valve, C.Set THEMNa 1



15




Ref. Parts Amt
No. No. Description o8 4 Req.
1 P15-1 Solenoid Valve Tuk M 1

2 P15-2 Solenoid Valve Bracket THME 1

3 P15-3 Screw (M6-1X15) L4 2,

4 P15-4 Washer *H 2

5 P15-5 Screw (M5-0.8X14) ¥ 5% 3

6 P15-6 Screw (M4-0.7X8) X sk 1

7 P15-7 Cord Clamp S 1

8 P15-8 Retaining Ring FLE: 3 1

9 P15-9 O-Ring it 3 35 ] 2

10 P15-10 Bearing Housin Hﬁ&ﬁ]ﬁ.i 1

11 P15-11 Belt Pulley Cover Bracket . & 1 °F §°3 1

12 P15-12 Screw (3/16-32X11.5) SY. 45 4

13 P15-13 Solenoid Valve, C. Set TEMa i

14 P15-14 Bearing Housing, C. Set BHAERET @ 1

47



16




Z
°

No. No. Description g0 EA
1 P16-1 Dust-Collecting Equipment rER 1
2 Pl16-2 Hose Band b &3 1
3 P16-3 Take Over e 10 =
4 Pl16-4 Hose Band j ¥ 1
5 P16-5 Wood Screw ALK 4% 4
6 P16-6 Take Over ¥ 1
7 P16-7 Regulator Support B & 1
8 - P16-8 Wood Screw p X ¥ 2
9 P16-9 Solencid Valve THEH 1
10 P16-10 L" Connector L'’ 7 &, % 3% 58 1
11 Pl6-11 Screw (M3-0.5X24) R4 2
12 P16-12 Air Tube(6x4mm) B (6x4mm) 1
13 P16-13 Spring Washer MEEH 2
14 P16-14 Hose Union HA%aR 1
15 P16-15 Regulator LN 1
16 P16-16 Hose Union R3] 1
17 Ple-17 Hose Band 2E 1
18 F16-13 Regulator Support ZE 1
19 P16-19 Regulator Support AR B X F £ 1
29 P16-20 Screw (M5-0.8X9) 3R 4% 2
2] P16-21 Regulator Support Bz A 1
) P15-22 Spring Washer AReR 2
23 P16-23 Nut L 4 2
24 P16-24 Connector ok 3] 1
25 Pi6-25 Washer ®* 4 2
25 P16-25 A Gas Cylinder .9 1
27 Fle-27 Sclenoid Valve, C. Set TaMa 1
28 PI1¢-24 Regulator, C. Set ARk 1
29 P16-29 Suction Pipe Unit, C. Set R | 1
30 P16-3¢ Suction Pipe Unit B & 1
3 PI16-31  Suction Pipe Unit Support (Upper) AF B ZE(L) 1
32 P16-32 Screw (M5-0.8X9.9) - b ¥ 2
33 P16-33 Washer *4 2
34 P16-34 Screw (M5-0.8X15.9) t: 80 1
3% Pls.2s Nut %4 1
36 Pid-2u  Suction Pipe Unit Support (Lomen RAEEZAE(T) 1
37 P15.27 Screw (M5-0.8X1 1.7) L2 § -3 2
38 P16-3 Washer 2™ H 1
39 Pi6-39 Suction Pipe Unit, C. Set 1

49

?éﬁ



17

17

18




THREAD STAND g 1
Ref, Parts Amt,
No. No. Description e % Reg,
1 P17-1 Column Cap A A 1
2 P17-2 Column Pipe(Upper)(Short) L) 1
3 P17-3 Thread Hanger (3 Spools Type) IFLikk B A4 2
4 P17-4 Thread Hanger Support BRPIAE A 4
5 P17-5 ngiﬂg Washer HE R H £ 4
6 PI7.6 Serew (M6-1X23) ET) 4
. P17.7 ‘Thread Guide Holder (Large) RiGMBABREE 1
8  PI17-8 Thread Guide Arm i AL 25 5 1
9 P17-9 . Thread Guide Holder (Small) SRR R E 1
10 P17-10 Thread Guide (6 Spool Type) 6Lk 4T 1
11 P17-11 Column Pipe Connecter XY 2
12 P17-12 Screw (M5-0.8X16.8) %% 4
13 P17-13 Nut X+ 10
14 P17-14 Column Pipe(Upper) Lk i
15 P17-15 Spool Stand (3 Spool Type) ITLEE % 2
16 P17-16 Column Pipe (Lower) Tk 1
17 P17-17 Washer %4 2
18 P17-18 Nut 48 1
19 P17-19 Spool Cushion LY 1) ¥ 6

20 P17-20 Spool Mat X% 6
21 P17.21 Spool Seat Disc b & AR 6
22 P17.22 Spool Pin S5 i 6
23 P17-23 Spring Washer WA 6

51






[CL/_DEVICE 18
Ref. Parts Amt,
No. No. Description ® £ Req.
1 P18-1 Belt Pulley Cover. EREE 1

2 P18-2 Screw (M4-0.7X5) L 3 4

3 P18-3 Washer *h 4
4 P18-4 Handwheel LoE o8 - 1

5 P18-5 Nut R 3

6 P18-6 Spring Washer HERBA 3

q P18-7 Washer #* 4 3

8 . P18-8 Motor 5ig 1

9 P1§-92 . Screw (M6-1X15) .8 ] 4

10 P18-10 Washer %)-’, 4

11 Pl§-i1 Belt Pulley Cover Bracket (Down) ERRE(T) 1

12 P18-12 Lielt Pulley Cover Bracket (Upper) EPREL) 1

13 Pi8-13 Screw (M4-0.7X8) L= 1

14 P18-14 Washer ®H 1

15 P18-15 Presser Foot Connecti_ng_Lever 16 B wpif 41 1

16 P13-16 Iron Hook 5 £) 1

17 P18-17 Belt £R 1

18 P13-18 Screw (5/16-18x45) L £ 3

19 P13-:9 Driving Lever(Length) Nigmeit ga(k) |

20 PI-20  Driving Lever Shaft & AT s 1

21 Plozl Lriving Lever(Short) B ey AT (42) |

22 P123-22 Pitnan(Length) 5t B A(K) 1

23 P18-23 Screw (Md4-0.7X8) 5 44 4

(-3

53



19

15

14

13

BEER




ATTACHMENT BOX fisa 19

Ref. Parts Amt
No, No. Description ‘ g8 A Req.
1 Pro-] Attachment Box . L S 1
2 P19-2 Thread Tweezers £ ¥ 1

3 P16-3 Threading Wire T M 0% 1+
4 P19-4 Hexagonal Wrench (4mm) : P A 4R F (4mm) 1
5 P19-5 Hexagonal Wrench (3mm) __P75 AR+ (3mm) 1
6 P19.4 Hexagonal Wrench (2.5mm) A A F(2.5mm) 1
7 Pi16.7 - Screwdriver iR sgke 7 1
g P19-3 Needle £ 4 5
9 P1%-3 Needle : T 2
10 Pic 10 Lower Knife : TR 1
11 Fls-11 Upper Knife Ltk 1
12 Fig=12 Needle Height Gauge e Y & o 1
13 Pig-i3 Wrench ¥+ 1
14 Pi5-14 Wrench : - R/¥ 1
15 P_‘ cals Wrench ®$ 1
16 Fl9-15 Double Side Cut Presser Foot Spring Plate (Left) ¥ 47 R WA % A (£) 1
17 E1.7 >ouble Side Cut Presser Foot Spring Plate (Righ 4 178 s 3 £ &) 1
18 | DS Iron Chain 5 4 1
19 Figg Wrench ®’F 1
20 MR Hexagonal Wrench (1.5mm) P 75 A 48 +(1.5mm) 1
21 F.: -".A Teder $HSR 1

L -3

35



BITACH

1

56

EESAR




_ACCESSQ&W
Ref. Ports Amt.
No, No, Description P 1 Req.
1 P20-1 Oiler % 1
2 P20-2 Funnel b 1
3 P20-3 il M o h
4 P20-1 Screw, C, Set X ki 1
5 P20-5 Screwdriver XA ALF 1
6 P20-3 Pitman(Length) LE SIS 1
7 P23-7 Screw, C, Set L. ¥ 1
8 P20-3 Supporting Block Rubber Cushion $EAREBRREE ]
9 P23 . Parts Book ‘ 4k 1
10 P23-10 Machine Cover BHEX 1
11 P20-: 1 lastruction Book 0¥ 5 m 1
12 P2i-:2 Tedal, C. Set B wp ik iz dn 1
13 P2C-13 Dirier FRR A 1
14 P2(-14 Thread Stand, C. Set HEm 1
15 P2¢.5 Screw(3/8-16x45) K 4% 2
16 Paes 3 Spring Washer FEEY 2
17 - P2:.7 Y/asher £ H 2
18 P2s-:13 Serew(5/16x100) 3% 4 4
19 P25-19 Washer ®p 4
2 P Nut 3 8
2i P2¢ %, S ring Washer MERH 4
2 P2¢-7 2 Vi usher #H 4

57



21

58



Ref.

BTt

Pasts
Ne, Description

i B Suction Pipe Unit, C. Set
Polas Suction Pipe Unit, C. Set

59

Amt,
o & Req.
BAE 1
2¥E 1



22

Nioin Parts

%_

S

e

RS

Mesiehs FAEE | WRWEE) | WAREGE) | WANEE) | P AREGE)
MJ-62-422-01 P6-15 P6-36 P6-37(452) P6-47 | P6-48(452)
MJ-€2.2 7702 P12-2 P12-24 PI1225 P1243 P12-44
MI624.5-01 | - P61 P6-36 P6-37(460) P6-47 P648(460)
MI-6246002 | PI222 P12-24 P12:25 P1243 P12-44

I- _— i

| _

|

|

|

% I :
$tix ¥HEB | fHhmE 19 KW B A

MU 5 P5.40(452) | PS44(452) | P17 P5-34
MI-6 2 . P12-42 P12-31 i P12-21
MI62-. 04l PS.40(460) | P544(as0) _ . P5-34
MJ-¢2- 1702 i P1242 PI12:31 " P12:21

- o «




JHVTHD NG | SPECIFICATION S35 M4 A& »
i oM '
BT EBAHOD) LW ()| Sha
T P7-40 P6-31 P6-25 P6-22
i T /" P12-18 P12-12 P12-9 P12-22
o B " P6-31 P6-27 P6-24
:;; a i P12-18 P12-12 P12-9 P12-22
- .

> Sz
R E AT i o ‘i SHEA) $HHE (%) T s 4 4t
P5-45(452) P10-7 P10-8 PB-45 P10-10 P8-43
" " P12-41 " " "

P5-45(460) ” P10-8 " " ”

" ” P12-41 " " "

P5-45(452) P10-54 P10-53 " " ”

" Pi2-56 P12-55 " " "

P5-45(460) P10-54 P10-53 " ” "

" P12-56% P12-55 " y P

P5-45(452) P10-7 P10-8 " " "

P5-45(460) " " " " "

P5-45(452) " Pi2-4] " " "

P5-45(460) i #” p ” "

P5-45(452) " ” " " #

P5-45(460) " ” " " "

P5-45(452) P12-56 P12-55 " ” "

P5-45(460) u ” " ” "

S e S—




